
CEER-PC-020
MAGNETIC FILTRATION MOBILE TESTING LABORATORY

 

  

 

 

 

; wey,

190 tn

ee

k FA %

, é @ CENTER FOR ENERGY AND ENVIRONMENT RESEARCH

' 5 f -

%. rs

4 Yen . oot .

�



---Page Break---

CEER - Pex

MAGNETIC PIUTRATION MOBILE TESTING LABORATORY

?Technicon Reagents Corporation

see

MAGNETIC SEPARATION PROTECT

(CENTER FOR ENERGY AND ENVIRONMENT RESEARCH

university of Puerto Rico

May, 1979

 

: Jot ?tp.

4 center for Energy and Environment

Research

�

---Page Break---

 



MAGNETIC FILTRATION MOBILE TESTING LABORATORY

(CENTER FOR ENERGY AND ENVIRONMENT RESEARCH

ua, 1970

�

---Page Break---

WOGNETIC PILTRATION MOBILE TESTING LABORATORY,

Roche Products Inc.

MAGNETIC SEPARATION PROJECT
[...]
absorbance generally higher at shorter wavelengths.

Magnetic filtration tests were performed by Sala Magnetics, Inc.,

Cambridge, Mass on three typical but different potential sources of pollution

from the Island: domestic raw sewage, rum slops and pharmaceutical wastes

(spent beer). Preliminary unoptimized results obtained for raw sewage, rum

slops and pharmaceutical waste yielded reductions of suspended solids of

92.3% 72.0% and 89.0%,respectively. The batch processing data, as well as

the results from Sala for these effluents, are summarized in Tables 7, 8,

and 9, Turbidity measurements of the untreated versus the treated spent

beer are sunmarized in Figure 4. In general absorbance was higher for both



untreated and treated samples at lower wavelengths, but on the average,

treatment by magnetic filtration reduced the absorbance by a factor of more

than 7, the average absorbance of the treated spent beer waste actually

measuring only 13% of that observed for the untreated spent beer. Analysis

of Kjeldaht nitrogen on untreated and treated samples of pharmaceutical waste

showed a reduction of 52.3%. When analysing the data given above, it should

be kept in mind that these numbers represent only preliminary results and

that these can be substantially improved by varying sone of the filtration

parameters. The results of this preliminary evaluation tend to indicate a

?good potential for application of this technology to the water pollution pro-

blens of Puerto Rico.

 

�

---Page Break---

Figure 3

Comparative Graph of Light Absorbance in Untreated Mosto

iM) ond Magnetically Filtered Mosto (MMF)

 

  

   

  



a

1s 700

650

1s 600

50

13 500

450

2 400

?

a

10) ?Absordonces corrected using diluti

tector

|

 

28, 1978

 

wove Length [NM]

ote

�

---Page Break---

 



 

   

TABLE 7

HARE Results on Raw Seuege from Puerto Rico obtained by

Sala Magnetics, Inc., Cambridge, Mass.

 

CONDITIONS

Alun 140 mg/1

Magnetite 200 mg/1

Polyelectrolyte Hercofloc 831, 0.5 mg/1

Magnetic Field 2 2 KG

Flow Velocity 82 gpm/ft?

Residence mixing + 2,5 minutes



Matrix + (#57) expanded metal,

R-type, 45 mil spacing

Sample Volume : 2 liters

RESULTS,

There were two separate runs done for this particular waste

Analysis of Suspended Solids in run #1 in:

Feed 137 mg/1

Magnetically filtered 11.7 mg/1

Reduction in Concentration

of Suspended Solids 91.58

Analysis of Suspended Solids in run #2 in:

 

Feed 166 mg/1

Magnetically filtered 12.7mg/1

Reduction in Concentration

of Suspended Solids : 92.38



 

�

---Page Break---

TABLE 8

HQ Results on mostos from Puerto Rico obtained

by Sala Magnetics Inc., Cambridge, Mass.

CONDITIONS

Alun 70

Magnetite 5 g/t

Polyelectrolyte + Hercofloc 849; 250 mg/t

Betz 1120, 100 mg/t

Magnetic Fied] 2.5 KG

Flow Velocity 82 gpm/ft2

Residence mixing : 4 minutes

Matrix : expanded metal, 45 mil spacing

Sample volune : 1 liter

RESULTS.

Analysis of Suspended Solids in:

Feed 7415 mg/t

Magnetically Filtered + 2050 mg/1



Reduction in Concentration

?of Suspended Solids 1728

 

�

---Page Break---

 

TABLE 9

? HOW Results on Spent Beer from Puerto Rico obtained by

Sala Magnetics, Inc., Cambridge, Mass.

 

CONDITIONS

Alun 200 mg/t

Magnetite : 20 8/1

Polyelectrolyte : Hercofloc 831; 50 mg/1

Magnetic Field 2 2x6

Flow Velocity : 82 gpm/ft? (initial)

Residence mixing : 4 minutes

Matrix : expanded metal with 45 mil

spacers



Sample volune 250 mi

RESULTS

Analysis of Suspended Solids in:

Feed : 29.3 g/1

Magnetically Filtered : Stef

Reduction in Concentration

?of Suspended Solids 898

285=

�

---Page Break---

4

 

Fig

Comparative Graph of Ligth Absorbance in Untreated

Pharmaceutical Waste (UPW) and Magnetically Filtered

Pharmaceutical Waste (MTPW)

 



Absorbance

 

 

400 ?300 ery 700

Wove Length [NM]

462

�

---Page Break---

 

Mobile Magnetic Filtration? Tratler

Magnetic filtration is a developing technology and on-site

demonstration of its potential for pollution contro! of many effluent streans

has not yet been carried out. To bridge the informatio gap from bench test

?to full demonstration plants CEER is planning the use of a small capacity

(10gpm) mobile magnetic filtration laboratory to be leased from Sala Mag-

netics. The primary objective of this 12 month project is the on-site tes-

ting of various effluent streans. To accomplish this, the trailer will be

stationed at selected sites of discharges in Puerto Rico for a period of



fone week, During the testing period varfous parameters each, including seed,

polyelectrolyte concentration, matrix loading, residence times, magnetic field

and flow rates will be changed to assign effectiveness of filtration para~

eters to each type of waste. Influent and effluent will be analyzed

 

continuously with respect to suspended solids, pl, apparent color, turbidity,

settleable solids, 800, CO coliform bacteria and heavy netals. The data

obtained from this trailer will then be utilized to develop the erfteria for

the applicability of HOMF to treat industrial waste streams surveyed, to form

the basis for pilot plant design studies and to chart future research and

development directions.

sh7=

�

---Page Break---

 

    

Section 1x

CCONCLUSTONS,



The High Gradient Magnetic Filtration is a new technology to treat

industrial, domestic and comercial waste effluents. Data fron presently

operating and full scale HGMF plants indicate a cost effective and reliable

performance. Although HGNF has not yet been fully tested for treatment in

 

Puerto Rico enough evidence has been collected to suggest that 1t be consi-

dered as a viable new process to complement and/or replace sone of the con-

ventional methods.

In particular this Panel concludes that HOMF is potentially a

cost effective and practical method to treat mostos. It should be stated

however, that a rigorous research development and denonstration program must

be assenbled to implenent this method successfully.

The Center for Energy and Environment Research has already initia~

ted the first phase of this program and has denonstrated the feasibility of

rnostos treatnent on a bench scale. For a full scale development of the pro-

gran other resources from the government and industry will have to be allocated.

HME can be developed into a powerful new method that will permit a

Targe fraction of the industries in Puerto Rico to comply with the zero dis~

charge EPA regulations by 1985.



 

�

---Page Break---

 

REFERENCES

Environmental Quality Board; Environmental Reports 1971 - 753

 

(Several Reports).

2. Environmental Quality Board; final report (draft October 1978)

Project 208 Island-wide; October 1978:

3. Environmental Quality Board; Industrial Sources and Municipal or

Privately Owned Sewage Treatment, December 1977,

 

4. Environmental Quality Boards preliminary report. (unpublished)

Project 208 metro, Decenber 197

5. U. S. Environmental Protection Agency, 1978. Design Seminar Handout:

Sludge Treatment and Disposal. U. S. EPA Technology Transfer



Document. U. S. EPA Research Lab. Cincinnati, Ohio,

6. U.S. Environmental Protection Agency, 1978. Design Seminar Handou

 

Small Wastewater Treatment Facilities. U.S. EPA Technology

Transfer Document. U.S. EPA Environmental Research Information

Center, Cincinnati, ohio.

7. R. Pérez-Escolar "Reclamation of a Saline-Sodic Soil by Use of Molasses

and Distitlery Stops". J. Agr. Univ. Puerto Rico 50, 209 (1966).

8. ?Study of Magnetic Filtration Applications of the primary and secondary

systems of P. R." EPRI NP-514 TPS-76-665, Final Report, May 1978

9 ds Hh P. Watson "Magnetic Filtration", J. Appl. Phys. 48,4209 (1973)

10. J. H. P. Matson "Capture of Particles in Magnetic Separation" IEEE,

. Trans. Magns MAG - 14,1597 (1975),

: 1. JH. P. Matson "Approximate solutions of the Magnetic separated

equations" IEEE Trans. Magns WAG - 14,240 (1978)

12. Treatment of Conbined Sewer Overflow by High Gradient Magnetic Separa-

tion. EPA - 600 12-77-0185, March 1977,

249

�

---Page Break---

 



13. Water Resource Research Institute, School of Engineering

University of Puerto Rico; Industrial Pollution Control

Substudy, North Netro 208; November 1977.

 

 

�

---Page Break---

APPENDIX A

Economics of Magnetic Filtration

 

The data generated in this and previous of seeded water treatment

have provided considerable information useful in the formation of design

and size presented the estimated capital, operation and maintenance-related

costs for a proposed integrated wet and dry weather flow treatment plant

capable of processing 25 million gallons per day at peak flow. The design

of this treatment faciTity has been upgraded considerably from the one out=

ined in the earlier report (EPA-600/2-77-015), and includes high-quality

system components throughout, with reserve capacity and/or spare units as

integral parts, of the design.

CAPITAL costs



Capital costs for the 25 MSD combined wet and dry weather flow

treatment plant are summarized by sub-system in Table VII-1. The total es-

timated capital cost for this seeded water treatment system is Just under

5.2 miT1fon dollars. Not included in the capital cost estimates are systens

for seed recycling and alum recovery. These systens are contemplated for a

fullscale facility, but at this tine too Tittle process information 1s avail

able for a determination of what should be included. It 1s hoped that a

demonstration size plant will be able to generate sufficient quantities of

seeded sludge, in the near future, for proper evaluation of various process

alternatives in the recovery and reuse of the magnetite seed and/or the

Aluminum sulfate incorporated therein. The cost of land has not been es~

timated because of its site-specific nature.

 

�

---Page Break---

 

  

?TABLE VII-1 CAPITAL COST ESTIMATES FOR A RIGH GRADIENT MAGNETIC FILTER BASED

25 MCD CS0/SENAGE TREATMENT FACILITY.

 



ta

 

 

Subsystem se

De-gritting and Pre-sereening $394,900

Feed Pumping 297,600

Fioceulation Train Y Chemical Feed 510,500

High Gradient Magnetic Filters 990,000

Backfiusing "141,300

Filter Piping and Valving 527,400

?Thickening and Dewatering 265, 600

Disinfection 86,900

Electrical 337,100

Automatic Process Control & Monitoring 258,700

Physical Plant Construction 490, 000,

subtotal: $4,100,000

construction Contingency 10% 410,000

subtotal: $4,800,000

Engineering and Administration 15 677,000

TOTAL ESTDAATED COSTS: $5,187,000

Pare



A breakdown of the subsystem components on which the above cost

estinates were made is given below.

 

+ influent flov meter (Parsi

1 coarse bar screen;

1 rotary wedge wire screens (6);

1 entry pipe to plant

2 bypass: piping and valving:

[concrete troughs and pits:

influent flow distribueorss

conveyor systen; and

grit hopper.

11 flume);

 

 

 

 

�



---Page Break---

 

TABLE VII-1, Part 2 (continued)

eed Pumping Systen

variable speed pumps;

single speed puns

Support franes;

piping for feed flow; and

 

: 2 Sump well

Hloceulation Train and chen 8 Systen

+ Hloceutators (3)

2 Flash mixers (6)

2 static mixer (3);

1 alum storage and delivery system;



1 polyelectrolyte make-up and delivery system;

Bagnetite slurry and delivery system; and

support structures

 

 

Magnetic Filters

High gradient magnetic filters (5)s

Pover supplies;

Indirect cooling systens;

Anserumentation; and

Support structures.

Blackflush Equipment

screw compressors (2);

piping;

valves. (55

air receivers (5);



stands and concrete pads

and

 

Filter Piping and Valving

= filter piping and vatvess

2 chemical rinse piping, tank and valves;

2 air Line piping and valves;

2 structures for piping: and

1 test component.

?Thickening and De-watering Syetens

thickener and rake;

sludge pumps (2);

surge tank;

wacium belt filters (2)

conveyor



sludge hoppers

Piping for sludge;

Sup pump for thickener overflow; and

overflow piping.

 

953"

�

---Page Break---

TABLE VIT-L, Part 2 (continued)

Disinfection Systen

hypochlorite storage tank;

chlorine diffusers:

metering pumps;

residual chlorine analyzer;

chlorine piping;

contact chambers (3); and

outfall piping.

 



 

 

Electrical system

+ motor control centers;

2 wiring and conduit;

1 transformer and accessorie:

1 electrical boxes, ete.

 

 

icro-processor controller, including

= flow metering:

= alarms;

Sifferential recording

= interface capability;

 

and



 

 

sampler:

analyzers; and

monitoring system.

Physical Plant Construction

 

Building of approximately 16,500 ft?, including:

+ piping;

electrical systen;

Lighting:

office facilities

control room;

laundry;



 

 

Ste

�

---Page Break---

 

 

       

Instatlation costs were based on estimates from equipment

suppliers, the Chemical Engineer's Handbook (Perry), and the Richardson Rapid

system. Capital costs are represented at an Engineering News Record (ENR)

index of 2700. Labor was figured at $13/hour, based on an ENR of March 9,

1978.

No provisions have been made for the equipment and operational costs

associated with the disposal of either the dried sludge cake or the grit re-

moved from the waste water.

(OPERATION AND MAINTENANCE COSTS



operation and maintenance costs for the 25 NGD facility are estimated

in Table VII-2 in dollars per 1000 gaTlons of water treated using an assumed

average flow of 5.7 MED and a continuous flow of 25 MED over the course of a

year.

The chenical and electrical costs shown are approximate, current

Tocal prices for the Canbridge, Massachusetts area. Operator Tabor is based

?on 24 hours/day monitoring of the facility plus an 8 hours shift for routine

maintenance. The freight costs for the chlorine are included in the chemical

costs; polyelectrolyte freight costs are considered insignificant.

From the table it will be seen that total estinated operating costs

for seeded water treatment range from $.23 per 1000 gallons of treated water.

tio costs have been included for final disposal of sludge and grit,

cor for sludge treatment chenical conditioning (should the latter prove neces=

sary). The chemical denand and net operation costs could change significantly

{f seed recycling or alum recovery are incorporated into the flowsheet.

Power consumption for a system running at § MGD and at 25 MGD is

shown in Table VII-3. The magnetic filters specified for this system are

=55°

�

---Page Break---

 



more efficient than those units previously specified, and will therefore

require only about 12 percent of total plant energy consumption.

DESIGN CONSIDERATIONS

?The treatment plant will include three main flow streams for waste

water purification, although there will be one flow as they enter the facility

(pre-treatment) and as they leave (chlorination and de-watering). The actual

water/suspended solids separation occurs in one five high gradient magnetic

Filters (the fifth is considered a spare). The first filter is available

to handle normal dry weatherflow, estimated in this instance at 5 MGD, and

?the remaining four filters operating at a maxinum flow rate of 125 gpm/ft®

are available to handle the 25 SD peak storm flow. When all five filters

are activated, the maximum capacity of the systen will be 32 M6D, and average

annual through put 1s assumed to be 5.7 MGD. Figure VII-1 is a system design

schematic.

�

---Page Break---

 

 

 



 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

�

---Page Break---

 

 

 

PS Hass eas ocess gael

geass

se

EY TO FIGURE VII-1

 

Dessription

?tun Delivery Pump (2 spare)

?Num Storage Tank



Aix Receiver

far Screen

control cate

Caustic Rinse Pomp

Chiorination systen

Caustic Storage Tank

conveyor

Feed Pum (2 spare)

Ploccutator Tank Systen

Grit Hopper

Magnetic Pitter

Magnetic Delivery Pump

Magnecite Screw Feoder

Magnetite Sturry Tank

over-fl0~ Pump

Polyelectrolyte Make-up System

Polycelectrolyte Delivery Pump (2 spare)